
70083590/BAT
MARCH 2022 INTERNAL

Dairy Crest Limited

DAVIDSTOW ENVIRONMENTAL
PERMIT VARIATION APPLICATION
Wastewater Best Available Techniques (BAT)
Options Appraisal



Dairy Crest Limited

DAVIDSTOW ENVIRONMENTAL PERMIT
VARIATION APPLICATION
Wastewater BAT Options Appraisal

DAVIDSTOW ENVIRONMENTAL PERMIT VARIATION APPLICATION INTERNAL | WSP
Project No.: 70083590 | Our Ref No.: 70083590/BAT March 2022
Dairy Crest Limited

INTERNAL

PROJECT NO. 70083590

OUR REF. NO. 70083590/BAT

DATE: MARCH 2022

WSP

8 First Street
Manchester
M15 4RP

Phone: +44 161 200 5000

WSP.com

Tomas, Patricia (UKPCT001)
Highlight



DAVIDSTOW ENVIRONMENTAL PERMIT VARIATION APPLICATION INTERNAL | WSP
Project No.: 70083590 | Our Ref No.: 70083590/BAT March 2022
[...]
plus years.  During any temporary (up to 4 weeks) change to SWP production it may be possible to
redeploy some personnel and/ or potentially make use of annual leave allowances.  However, this
could not be sustained for anything other than a very short period without serious consequence on
local employment.

SWP and Demin Markets:

Since Davidstow ceased SWP production at the end of 2015, there have been fluctuations in both
the SWP and Demin markets, caused by a number of external factors but, in particular, the Chinese
infant formula market (China represents approximately 65 % of the infant formula market).
However, the longer term trend is that sustained economic growth as well as socio-demographic
changes, will continue to increase the global demand for infant formula and, therefore,
demineralised whey powder and milk supply.  Contrary to this market pattern, a number of former
customers (e.g. confectionery manufacturers) have reduced or ceased their use of SWP in their
product formulations.  Consequently, the scale of the UK market for the SWP previously
manufactured at Davidstow has significantly reduced, with limited opportunities for new customers.
If customers cannot be found the SWP will be sold on the spot market.  Introducing circa 25,000 -
30,000 tonnes of SWP to the spot market will inevitably reduce market pricing in what is already an
uneconomical and commoditised price level.  As a result of the reduced returns, the milk price paid
to local farmers may be adversely impacted.  In summary, if the site was to change to SWP
production, Dairy Crest would no longer be able recover the capital it has invested in the plant and
equipment (see report section below) or share the extra value that Demin allows (having a higher
market value than SWP) with the stakeholders of its supply chain.

Since the introduction of Demin powder manufacture, Dairy Crest has secured new international
customers in the infant formula sector for its portfolio of high quality infant grade products which are
highly sought after.  Securing such customers has required contractual commitments for minimum
quantities of Demin whey powder supplies for agreed time periods.

Changing to SWP production, depending on the duration, could result in failure to meet such
contractual obligations.  Failure to maintain minimum levels of supply could result in the loss of the
current Demin whey powder customer base, fines and penalties as well as the inability to secure
and maintain new longer term customer relationships.

Dairy Crest’s Investment in Demin Powder Production

The introduction of Demin production in 2015 entailed substantial financial expenditure to achieve a
structural change to the business, which was intended to secure the longer term sustainability of
Davidstow and its associated farmer supply chain.  On changing to SWP production, this
investment, which has already been committed to by Dairy Crest, would need to be written off.

The Demin facility is a unique investment in the UK.  It produces local, traceable demineralised
whey from milk supplied by a dedicated supply chain.  All of the demineralised whey is sold to



DAVIDSTOW ENVIRONMENTAL PERMIT VARIATION APPLICATION INTERNAL | WSP
Project No.: 70083590 | Our Ref No.: 70083590/BAT March 2022
Dairy Crest Limited Page 35 of 59

customers in New Zealand/Australia, the Far East and Europe, predominantly for use in infant
formula products and it contributes over £25 million of exports to the UK economy.  The investment
in Demin also created 40-50 new jobs and cemented Davidstow’s position as the largest employer in
North Cornwall.

A change to SWP production rather than Demin production would require Dairy Crest to write off the
residual £65 million invested to create this unique facility.  When the project was being planned it
was assumed that the Demin facility would be operational for at least 20 years to make the project
economically feasible.  Following approval of the proposed project by the Environment Agency in
2014, the project was accepted for funding by Dairy Crest’s Board and it was designed and installed
on this basis.  Furthermore, following a change to SWP, Dairy Crest’s revenue would be
substantially reduced.  In order to mitigate this, Dairy Crest would have to reduce employment at
Davidstow (40-50 full time jobs would become redundant) and potentially reduce the price it pays its
farmers for milk (which could put local farms out of business).  Therefore, the damage to the local
economy would be severe and, once mothballed for more than a temporary period, it is highly
unlikely that the Demin plant would be able to reopen.  These factors could have a greater impact in
Cornwall compared to other locations in the UK as Cornwall’s economy is dominated by agriculture
and tourism.

Whilst the Environment Agency’s role is to protect the environment and human health, it also has a
duty to have regard to economic growth.  The economic growth duty came into force in 2017 (under
the Deregulation Act 2015) and requires regulators, including the Environment Agency, to have
regard to the ‘desirability of promoting economic growth’, alongside the delivery of protections set
out in relevant environmental legislation.

CONCLUSION
This option is not deemed to be economically viable given the site’s standing in the local community
and economy and the fact that Dairy Crest wants to ensure a sustainable long-term future for the
site, delivered through the significant investment and continued improvements it has both
implemented and committed to.  Such investments will ensure that the incomes and revenues
detailed above to staff and local businesses remain within the region, but this would not be the case
if this option was progressed and Dairy Crest was obliged to change the portfolio of products it
manufactures.

This option is, therefore, not considered any further as it is not deemed to meet the requirements of
BAT with regards to economic impact.

Refer to Section 2.8 below for an overview of this option compared to the baseline case (Option A)
and the other alternatives considered in this BAT Options Appraisal.

2.7 OPTION G:  EFFLUENT DESALINATION
DESCRIPTION
An alternative option considered, rather than changing the portfolio of products manufactured as
detailed above, is the segregation and separate treatment of the effluent stream that arises from the
Demin process (~500 m3/day) along with the salt whey from the cheese manufacturing process
(~50 m3/day).  These two effluent streams combined contain a large proportion of the inorganic salts



DAVIDSTOW ENVIRONMENTAL PERMIT VARIATION APPLICATION INTERNAL | WSP
Project No.: 70083590 | Our Ref No.: 70083590/BAT March 2022
Dairy Crest Limited Page 36 of 59

(sodium, potassium and chlorides) that are currently delivered in the effluent from the Creamery to
the WPF for treatment.  This option would, therefore, reduce the loading on the WPF in terms of
both the quantity and quality of effluent received for treatment.

Dairy Crest has undertaken a significant amount of research (including internationally) in an attempt
to identify a technology that can deliver such a solution, however, the conclusion at this current time
is that there is no supplier that can provide an available and proven technology.  The closest to a
solution that has been identified is a potential technology that could remove a proportion of the
inorganic salts from this high strength effluent stream.  However, the technology presents a number
of significant challenges.  Further details on the process technology, effect on treated effluent
concentration, cross media impacts and economic impacts are provided below.

The potential technology involves a combination of the following techniques, detailed in Table 2-3
below, to deliver a five-stage treatment process.  A process flow diagram of the treatment stages is
provided In Appendix B.  Such a technology would require a minimum of four years to implement at
Davidstow and most likely considerably longer.

Table 2-3 – Description of Potential Process Technology

Stage Description Purpose

1 Physico-chemical Pre-treatment (chemical
precipitation):

§ Chemical mixing and reaction system –
reagents dosage, coagulation and pH
adjustment;

§ Clarifier system – flocculation and
decanting;

§ Sludge treatment – press filter; and

§ Recirculation of filtered water.

Stage 1 comprises a physical and chemical
pre-treatment system that provides chemical
softening in order to precipitate the calcium
present in the Demin effluent and therefore
avoid its precipitation in the subsequent
electrodialysis reversal (EDR) system (Stage 3
below).

2 Ultrafiltration (UF):
UF is a type of membrane filtration in which
hydrostatic pressure forces water against semi-
permeable membranes.  UF removes
suspended solids and compounds of high
molecular weight (retentate or concentrate),
while water and compounds of low molecular
weight pass through the membrane (permeate).

Stage 2 comprises a UF system to remove
suspended solids and turbidity.

3 Electrodialysis Reversal (EDR):
Electrodialysis (ED) is a separation technique
performed by ion-selective membranes.  The
treatment process requires several cells, each
comprising a cationic membrane and an anionic
membrane.

EDR is an evolution of the ED process in which
the polarity of the membranes is periodically
changed in order to reduce fouling problems and
cleaning operations.

Stage 3 comprises an EDR system which
treats the  wastewater desalination in order to
obtain a diluted liquid that can be sent to the
WPF and a reject fraction that will be treated in
the crystallisation equipment (Step 4 below).

The cation exchange membrane has a
negative charge and is permeable to cations
such as NA+, K+ and Ca2+, while the anion
exchange membrane is positively charged and
is permeable for anions.  A series of these
cells is placed in the electrolyte to be purified,



DAVIDSTOW ENVIRONMENTAL PERMIT VARIATION APPLICATION INTERNAL | WSP
Project No.: 70083590 | Our Ref No.: 70083590/BAT March 2022
Dairy Crest Limited Page 37 of 59

so that by placing a pair of electrodes in it and
applying an electric current, the anions and
cations present as solute will migrate to the
anode and cathode respectively, crossing the
membranes and become part of a more
concentrated electrolyte.  This results in a
product of lower mineralisation water and a
saline concentrate.

4 Vacuum Crystallisation:
The equipment operates using saturated steam
for heating and cooling water for condensing.
The process incorporates the following systems:

§ Evaporation system;

§ Vacuum generation system;

§ Steam condensation system;

§ Concentrate discharge system; and

§ Cleaning system.

Stage 4 comprises a thermal vacuum
crystalliser to concentrate the reject generated
by the EDR system and generate a distillate
water and a saline slurry.

5 Salts Dewatering:
Pusher centrifuge for salts dewatering

Stage 5 comprises a pusher centrifuge for
salts dewatering in order to obtain a mixture of
salts with a 5 % moisture content which would
need to be sent off site for disposal plus a
liquor which would be recirculated to the
crystalliser inlet.

It is relevant to note that this potential option comprises a number of individual technologies that
have been combined to provide an integrated treatment process.  However, the technology has not
been proven in this format and it has not been previously employed for an application of the type
and scale relevant to Davidstow.  Therefore, it is not considered to be technically ‘available’ within
the definition of BAT.  That is, there is no known successful implementation of the technology within
the food and drink / dairy sector.  This is further supported by the fact that there is no mention of
such a process or combination of techniques within the Food, Drink and Milk BREF; either within
Section 2.3.6 ‘Techniques to Consider in the Determination of BAT across the FDM Sector – Waste
Water Treatment Techniques’ or in Section 5.4 ‘Dairies – Techniques to Consider in the
Determination of BAT’.  The BREF does include membrane filtration as a technique for final solids
removal in the treatment of waste water.  This technique has been implemented recently on site and
comprises one of the changes to the WPF being applied for in the permit variation application;
downstream tertiary filters replace the previous gravity Settlement Tanks in order to reduce the
concentration of suspended solids in the final treated effluent.

As detailed above, this option would require the installation of a significant amount of additional plant
and equipment to perform the five-stage process, plus additional equipment to provide the
necessary thermal power and cooling systems required.  The technology would require a substantial
increase in energy use at the installation and generate significant quantities of a difficult waste
stream that would require disposal.  These issues are considered further in the section on cross-
media impacts below, but suggest that the technology is not ‘best’ within the definition of BAT as,
whilst it could reduce certain emissions to the River Inny, it is not considered to achieve a high
general level of protection of the environment as a whole.



DAVIDSTOW ENVIRONMENTAL PERMIT VARIATION APPLICATION INTERNAL | WSP
Project No.: 70083590 | Our Ref No.: 70083590/BAT March 2022
Dairy Crest Limited Page 38 of 59

EFFECT ON TREATED EFFLUENT CONCENTRATION
The technology described above could theoretically achieve a circa 86 % reduction in the mass of
inorganics in the combined Demin effluent and salt whey streams.

Based on lab scale tests, the effect on inorganics in the final treated effluent could be:

§ Potassium: ~75 % reduction;

§ Sodium: ~54 % reduction, however, this does not reflect the additional sodium in caustic
required for cleaning of the treatment plant, and

§ Chlorides: ~72 % reduction.

However, the technology provider was not able to provide any guarantee as to the ELVs that could
be achieved.  Furthermore, whilst the technology appears to be potentially capable of removing a
significant proportion of K, Na and Cl, it still would not achieve the indicative ELVs provided by the
Environment Agency (provided in Appendix A).

It should be noted that the efficacy of the technology in removing phosphorus from the Demin
effluent would be circa 86 %.  This is significantly lower than the current removal efficiency for
phosphorus (>95 %) achieved by the existing phosphate removal plant.  This option would,
therefore, result in an increased mass of phosphorus required to be removed by the downstream
WPF.

CROSS MEDIA IMPACTS
As detailed above, this option would demand a substantial increase in energy use, require ancillary
consumables / raw materials and generate additional waste streams.

The technology requires a substantial increase in utilities, placing significant load on local power
infrastructure, considerably increasing steam generation and resulting in other significant direct and
indirect environmental impacts e.g. increased Green House Gas (GHG) emissions.  The projected
utility requirements are shown in Table 2-4 below.

Table 2-4 - Demin and Salt Whey Treatment – Utility Requirements

Utility Quantity and Environmental Impacts

Electricity 350 kWh (300 kWh main plant + 50 kWh ancillary) or 3,100 MWh per year (delivered
energy consumption).  This is equal to 7,440 MWh per year primary energy
consumption.

This represents >70 % increase on the WPF’s current electricity use and ~8 % increase
on the total electricity use at the installation (including the Creamery).  The site’s Specific
Energy Consumption (SEC) per tonne of raw material (milk) processed would also
increase significantly, exceeding both the indicative environmental performance levels
for SEC from the BREF and the  Dairy UK Environmental Benchmarking Report energy
efficiency levels.  Refer to Section 3.2 of the main environmental permit variation
application report for further details of the installation’s energy consumption and energy